Polaris’ Cleaner Parts

Polaris Vac-Sweep® 280

Part# F5
Key List Key List
No. Part No. Description Qty. Price No. Part No. Description Qty.  Price
1 | K13 All-Purpose Zippered Bag 1| $40.05 42 | 9-100-9001 | UWF Connector Assy 1 $27.54
2 | C40 Screw, 10-32 x %" SS Pan 20 | $1.80 43 | 10-108-00 | UWF Restrictor Kit 1 $7.45
3 | K5 Top 1 | $45.46 44 | 6-505-00 0-Ring, UWF/QD 1 $1.62
4 | A20 Float, Head 1 $5.66 45 | 9-100-9002 | Pressure Relief Valve, Black 1 $8.66
5 ]9-100-3105 | Sweep Hose Scrubber 1 $2.33 46 | D29 Quick Disconnect, UWF 1 $7.47
6 |B25 Orifice Tip w/ Orifice Tip Guard | 1 $2.52 47 | D15 Nut, Feed Hose 10 $3.34
7 |B5 Sweep Hose Complete 1 |$28.45 48 | D44 Adapter Hose, 872" 1 $5.89
8 | B10 Wear Rings 8 $1.86 49 | 48-080 In-Line Filter Assy 1 $48.96
9 |B15 Sweep Hose Attach Clamp 1 $1.85 50 | 48-222 Screen, In-Line Filter 1 $9.08
10 | B20 Adjust. Screw, Sweep Hose 1 $2.47 51 | D10 Float, Feed Hose 9 $5.83
11 | K30 Feed Pipe w/ Elbow 1 1$20.91 52 | D45 Feed Hose, 10' 2 $25.77
12 | K20 Vacuum Tube 1 | $15.95 53 | D20 Swivel, Ball Bearing 2 $11.51
13 | ces éxle, Large (w/ Sand/Gravel 9 $7.66 54 | D50 Feed Hose, Leadler, 10' 1 $39.83
uard) 55 | G52 Back-Up Valve Kit 1 $74.96
14 | C76 Screw, 10-32 x %" SS Pan 10 | $2.04 56 | G54 Case Kit for G52 1 $22.29
15 | C45 Lock Washer for C36 7 | $1.71 57 | G57 Collar, Back-Up Valve 1 $3.79
16 | C70 Axle Plate for C65/C66 3 $2.33 58 | G53 Mechanism for G52 1 $55.37
17 | C60 Ball Bearings, Wheels 8 $8.08| .
- Suggested stocking parts.
18 | C55 Wheel Screw, Plastic 4 $1 .50 N/A-Not Available for purchase
19 | C64 Wheel Washer, Plastic 4 | $2.26
20 | C10 Tire, Max Trax® 3 | $9.09| 280 Rebuild Kit 280/180 Tune-Up Kit
21 | C6 Wheel, Large (No Bearings Incl) | 3 | §11.34 | Part# A48 Parti A49
o) 22 | C65 Axle, Large (Rear Wheel Only) | 1 $3.81 No. Part No. Qty. No.  Part No. Qty.
(@) 23 | C131 Thrust Jet Kit 1 $5.31 1 | K16* 1 13 | C66 2
o 24 | C16 Idler Wheel, Small 1 $7.82 3 | K5 1 17 | C60* 8
a- 25 | C30 Screw, 4-40 x %" SS Pan 1 $2.04 4 | A20* 1 18 | Cb5* 4
N 26 | C32 Screw, 6-32 x %2" SS Pan Head | 1 $2.04 7 | B5* 1 19 | C64* 4
o0 27 | C25 Spring for C36 1] $2.12 9 |Bi5 1 20 | C10¥ 3
o 28 | C36 Swing Axle Kit 1 ]$11.95 13 | C66 2 21 | Ce* 3
29 | K10 Base w/ Bracket 1 | $37.83 17 | C60* 8 22 | C65 1
30 | K25 Water Management System 1 | $17.26 18 | C55* 4 24 | C16* 1
31 | K145 Frame (Warranty Only) 1 N/A 19 | C64* 4 28 | C36 1
32 | C80 Ball Bearings, Turbine 2 | $14.57 20 | C10* 3 32 | C80* 2
3 33 | C83 Turbine Shaft Tubes 1 $2.04 21 | C6* 3 33 |C83 1
) 34 | 9-100-7170 | Hose Clamp for WMS 2 | $1.60 22 | C65 1 36 | C86" 1
Z’_E; 35 | A40 Tulrbine Shaft Shield 1 $6.77 23 C132 1 NOTE: Black Max” parts are not
3 36 | C86 Drive Shaft Assy 1 182740 24 | C16 1 indicated on exploded parts diagrams or
37 | C120 Hose for C110, 712" 1 $1.27 28 | C36 1 parts list. See Black Max Parts List on
38 | C110 Turbine Cover w/ Eloow 1 ]$10.10 29 | K10 1 pages 279-280.
39 | 9-100-1018 | Bag Collar 1 $2.04 32 | C80* 2
40 | 10-112-00 | Restrictor Disks, Red and Blue | 2 $2.52 33 | C83 1
41 | 6-500-00 Universal Wall Fitting (UWF)® 1 $3.60 36 | C86* 1

270 2011 ZODIAC POOL SYSTEMS CATALOG




